
Ohio Water Environment Association | Volume 86:4 | Issue 4 2013

OWEA at WEFTEC 2013
page 11

Lancaster Upper Hocking WPCF 
page 50

Reporting a Noncompliance 
Event to Ohio EPA
page 28

Special Energy Series  pages 41 - 46

Buckeye Bulletin

Water Environment 
       Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org

2013 Biosolids Workshop
Thursday, December 5th  page 19



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2013



www.ohiowea.org                                                                                                                                                     3
[...]
phosphorous or less. A chemical system for phosphorous removal 
is included in the facility to assure that 1 mg/l total phosphorus can 
be attained. Ferric chloride or alum can be added at three separate 
points in order to optimize dosage rates.
Secondary effluent is disinfected with a horizontal type, low-
pressure, high-output UV system. The UV system facility includes 
a bypass pipe to direct flow around the system during the winter 
months, or as necessary. After disinfection, flow passes through 
a cascade aeration system, to maintain the required level of 6.0 
mg/l of dissolved oxygen, prior to discharge to the Hocking River. 
Although disinfection was required as part of the initial design, Ohio 
EPA has since allowed Lancaster to operate without UV disinfection 
because they have demonstrated that the MBR effluent meets the 
NPDES permit E. coli limit of less than 362/100ml (weekly) and 
161/100ml (monthly).
Residuals Treatment - To reduce the amount of waste sludge 
and the associated handling, hauling, and disposal costs, the 
UHWPCF includes a Cannibal® residuals reduction system. The 
system consists of a residuals separation module and sidestream 

interchange bioreactors.
The residuals separation module consists of an ultra fine 
mesh, wedge-wire rotary drum type RAS screen (250 
micron openings) for the removal of trash and inerts. 
Mixed liquor from the VLR tanks is continuously pumped 
to the RAS screen that is located on the upper floor of 
the SDB. The screened material is processed through a 
washer/compactor that discharges into a dump truck on 
the ground floor of the SDB for landfill disposal. After 
screening, the RAS is normally directly returned into the 
influent line of the VLR tanks. However, intermittently, 
flow from downstream of the RAS screen is pumped 
through hydrocyclones and a grit classifier to remove fine 
grit and sand. The frequency of hydrocyclone operation 
varies with influent wastewater characteristics. Grit is 
dewatered through a filter bag for landfill disposal.
Once per day, screened mixed liquor is directed to one of 
the two interchange tanks where the mixed liquor biology 

Membrane filter rack

continued from page 51



www.ohiowea.org                                                                                                                                                     53

Plant Profile
is conditioned to produce a minimum net biological solids yield. 
Each interchange tank includes a floating mixer, coarse bubble 
diffusers, and a decanter to control the environment as necessary to 
achieve sludge reduction. Air is provided from two constant speed 
positive displacement blowers located at the Residuals Reduction 
Facility. Each day, one of the two interchange tanks is operated as 
a batch process with a withdrawal cycle and a fill cycle. The tank is 
first decanted and then a portion of the thickened interchange tank 
residuals is removed. Both the decant, and the thickened RAS are 
sent back to the influent line of the VLR tanks. Screened RAS is 
then directed to the interchange tank to refill to the designated level. 
During a six-month process demonstration period, the facility met 
the required yield rate of 0.28 lbs. residuals per lb. of influent BOD5. 
Periodically, residuals are wasted to a liquid storage tank, 
located adjacent to the interchange tanks. The storage tank has 
a decanter and air diffusers, similar to the interchange tanks. A 
third positive displacement constant speed blower located at the 
Residuals Reduction Facility provides air as necessary to the tank. 
Periodically, waste residuals from the storage tank are pumped to a 
centrifuge for sludge dewatering. The centrifuge is located on the 
upper level of the SDB and discharges via screw conveyor into 
a roll-off container below in the SDB at ground level. Residuals 
cake solids concentration is approximately 20%. The dewatered 
residuals are landfilled.

Plant Support Systems - Standby power sufficient for the entire 
UHWPCF is provided in the form of a 1,000-kw diesel engine-
driven generator. Natural gas is provided for heating and the city 
potable water system provides for fire protection and for other 
general water needs. The UHWPCF supervisory control and data 
acquisition (SCADA) system consists of a series of area-wide and 
equipment-specific PLCs distributed throughout the facility. The 
UHPS can also be monitored and controlled from the UHWPCF.
Plant Performance - The following is a summary of plant 
performance data for the year 2012 compared to NPDES Permit 
conditions:

Mike Nixon, Water and Wastewater Superintendent
City of Lancaster
mnixon@ci.lancaster.oh.us
Tom Bulcher, Associate Vice President
ARCADIS US, Inc.
tom.bulcher@arcadis-us.com

Pollutant 
Parameter

NPDES Permit 2012 Average Day

Week Month Influent Effluent
CBOD5 (mg/l) 15 10 177 < 2.1

TSS (mg/l) 18 12 246 < 3.7

NH3 – win (mg/l) 4.5 3.0 13.8 < 0.2

NH3 – sum (mg/l) 1.5 1.0 19.0 < 0.2

Flow (mgd) 2.0 1.2

Lancaster Schematic - Operations and Maintenance Pollution Control



54                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2013

1551 Robinson Road 
Washington CH, OH  43160

740.335.2019
www.midatlanticstorage.com

Jim Wary - Regional Sales Manager

MARC NUSSER
(513) 800-9009    -    marc@jdtco.com

MANUfACtURERS REpRESENtAtivE 
WAtER & WAStEWAtER pRoCESS EqUipMENt 

PO BOx 505  -  MiaMitOwn, OhiO 45041
(513) 871-9970  -  Fax (513) 871-2270  -  www.jdtco.com 

J. Dwight Thompson Co.

www.dlz.com

Innovative Thinking, Exceptional Design, Unmatched Client Service

Columbus Tel: 614-888-0040
Cleveland Tel: 216-771-1090
Akron Tel : 330-923-040
Toledo Tel : 419-720-8720

CAI chesley associates, inc.

5583 Ridge Avenue
Cincinnati, Ohio 45213
T: 513-531-7103
F: 513-531-0445 
E: cassociates3@cinci.rr.com

www.chesleyassociates.com
Representing Leading Water and Wastewater Treatment

 Equipment Manufacturers

Trusted professionals delivering America’s infrastructure solutions 

Cleveland/Cincinnati  
216.363.0300/513.598.6400 
www.wadetrim.com

Wastewater & Water Engineering
Stormwater Management
Construction Management



www.ohiowea.org                                                                                                                                                     55

www.southernsalesinc.com
contact: Mr. Ray Wilkey

(502) 415-8972 or (800) 843-5523

Don’t let an emergency 
leave you up a creek 

without a paddle

Join Ohio WARN

Ohio’s 
Water/Wastewater
Emergency 
Response Agency

For more information visit

www.ohwarn.org
Or call Randy Gilbert 
Preble County Sanitary Engineer
937.456.6760



56                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2013

City of Coldwater 
Wastewater Treatment Plant  

Improvements

innovation and excellence  
 in everything we do

Follow us on:

engineers ◆ scientists ◆ architects ◆ constructors

1.800.456.3824 www.ftch.com



www.ohiowea.org                                                                                                                                                     57

Leaders in Delivering Value

Thinking
      Inside
           the Drop

Cincinnati, Ohio  
+1.513.595.7500 

www.jacobs.com

 Drinking Water 
    Treatment & Distribution
        Wastewater Treatment 
             & Collections Systems
               Sewer Rehab  
                  & Management
                  CSO/SSO 
                    Program & Design
                  Tunnels 
                    & Geotechnics
                 Regulatory 
                 Compliance & Planning

Offices Worldwide

www.hdrinc.com

 • Pump Stations and Pipelines 

 • Wastewater Collection/Treatment/Disposal 

 • Integrated Planning and Green Infrastructure 

 • GIS/Asset Management

 • Membrane Treatment 

 • Nutrient Management 

 • Utility Management 

 • Sustainability

Offices Nationwide
Cleveland, OH    216.912.4240 

Cincinnati, OH    513.984.7500

Columbus, OH    614.839.5770

Engineering Solutions  
for Your Community

Sc
ot

t D
ob

ry
 P

ic
tu

re
s



58                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2013

Helping support Ohio wastewater initiatives and preserve water 
resources is a goal HNTB and OWEA share. We will continue to 
dedicate our planning, design and construction resources to 
deliver these important projects.

 � Wastewater Treatment
 � Water Resources
 � Conveyance

 � Geotechnical Services
 � Hazardous Waste 

Management

Cleveland

1100 Superior Avenue
Suite 1701
Cleveland, OH 44114

Columbus

330 West Spring Street
Suite 310
Columbus, OH 43215

Cincinnati 

105 East Fourth Street
Suite 1350
Cincinnati, OH 45202

Colorado | California | Texas | Illinois | New York | New Hampshire 
 Massachusetts | Wisconsin

Contact:
AJ McGinn 315.434.8885
Jay Perkins 617.714.5784 

Joe Weidemann 217.351.8710

www.BrierleyAssociates.com

Tunnel | Trenchless |  Geotechnical | Geostructural
Engineering & Design

34
 ft

 D
ia

m
et

er
 S

ha
ft 

#4
-O

AR
S 

Ph
as

e 
II-

Co
lu

m
bu

s,
 O

hi
o

One Team. Infinite Solutions.

Providing professional services in:
•	 Municipal	and	Industrial	Wastewater	Treatment

•	 Odor	Corrosion	and	Control

•	 Inflow/Infiltration	and	CSO

•	 Collection	System	Planning,	Analysis	and	Design

•	 Pumping	Stations

A
D

-C
A

-S
BR

-2
01

1J
A

N
11

-P
1V

1

Global Expertise. Local Strength.

Columbus
(614) 486-4383



www.ohiowea.org                                                                                                                                                     59

Barnes SH Pumps churn through 
today’s wastewater stream.

Barnes SH innovative clog-•	
resistant impeller designs handle 
long, stringy solids and other 
challenges found in the waste 
stream.

In rigorous clog testing, Barnes SH •	
Clog-resistant pumps outperform 
popular, competitive designs.

Common vortex, monovane and 
high-efficiency	pumps	readily	clog	
on today’s “disposable” household 
items. Barnes SH series pumps 
deliver reliable, clog-free 
operation.

Calculate your savings, visit
www.cranepumps.com/SHCalculator.php

Barnes Solids
Handling Pumps
2 - 60HP
3”, 4”, 6”, or 8”
Discharge Sizes
Plug-n-Play Power Cord
Made in U.S.A.

“A clogged pump
isn’t efficient at all!”

420	Third	Street	●	Piqua,	Ohio	45356
Phone:	(937)	778-8947	●	Fax:	(937)		773-7157

Vortex Monovane High-efficiency

Buckeye_Bulletin_Ad_2013.indd   1 4/8/2013   3:22:57 PM



60                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2013

Technical Article - Nutrient Removal and Wet Weather Treament
FREMONT WATER POLLUTION CONTROL CENTER PLANT EXPANSION 

FOR NUTRIENT REMOVAL AND WET  WEATHER FLOW TREATMENT
 by Jeff Lamson, Superintendent, Fremont WPCC

The Fremont Water Pollution Control Center
Sewers were first installed in Fremont in the late 1800s and flowed 
directly to the Sandusky River. From 1946 to 1949, two main 
interceptor sewers were installed that flowed to a new treatment 
facility designed for an average flow of 3.5 MGD. The facility 
had a grit removal channel, coarse bar screens, two comminutors 
and three raw sewage pumps that pumped sewage to a primary 
clarifier. Sewage then flowed by gravity to three trickling filters 
and then to a final clarifier. The original plant had two anaerobic 
digesters, which are still in operation. Sludge was dried in glass-
enclosed sludge drying beds. The original trickling filters and 
final clarifier have since been converted to sludge holding tanks. 
The original plant also consisted of an administration building 
that was remodeled in 1988.
The first major upgrade to the facility occurred in 1964. At this 
time a garage with maintenance facilities was added on to the west 
end of the Administration Building. A pre-aeration facility with an 
aerated grit tank and grit removal system was added. A new main 
sewer was installed in 1964 to service the area north of town. A 
second primary clarifier was constructed during this upgrade as 
well as the activated sludge system with six aeration tanks and 
two new secondary clarifiers. Also added was a filter building for 
vacuum filtration of sludge. The upgrades to the facility increased 
the secondary treatment capacity to an average flow of 7 MGD 
with a peak of 13.75 MGD.	  
In 1976 two 350 HP Hoffman blowers were installed to provide 
additional air capacity to the aeration basins. At this time sludge 
filter presses were installed and the sludge drying beds were 
removed. These presses were removed in 1980 and a sludge 
loading station was added to load tanker trucks for liquid land 
application, which is still the method of sludge disposal utilized 
at the facility today. 
The next major improvements were completed at the facility in 
1988. At this time a sludge thickener, two new secondary clarifiers 
and tertiary sand filters were added. The Administration building 
was also remodeled during this facility upgrade. 

The current population of the area serviced by the Fremont 
WPCC is approximately 25,384. The current average daily flow 
is approximately 6 MGD. The design peak flow is 13.75 MGD 
through secondary treatment. However, when the activated 
sludge system was installed in 1964 no improvements were 
made to the raw sewage pumping capacity, which at the time 
was approximately 7.56 MGD. In 1964 the only increase in flow 
realized was from the installation of the North Street Sewer that 
amounted to a maximum increase in flow of approximately 4.0 
MGD. The actual peak daily flow we are currently able to get 
through the plant is approximately 10.5 MGD based on pump 
capacities. NPDES Permit loadings are based on an average 
design flow of 7.6 MGD. The plant had been a Class 3 facility 
until June 1, 2012 when, in the most current permit, Ohio EPA 
reclassified the facility as a Class 4 facility. 
The facility is currently under construction for improvements, in 
part, to meet the goals of our Combined Sewer System Long Term 
Control Plan (CSSLTCP). The improvements will include new 
head-works, a new secondary treatment system, new disinfection 
facilities and a new effluent pumping station to bring the peak 
flow of the facility up to 24 MGD. An Autothermal Thermophilic 
Aerobic Digestion (ATAD) process will also be installed by 
renovating parts of the current facility. 
The current facility consists of the following treatment: Preliminary 
treatment of coarse bar screens and aerated grit removal. Primary 
treatment consists of two primary clarifiers. Secondary treatment 
consists of an activated sludge system operated in a step feed mode 
and three secondary clarifiers. Sodium hypochlorite provides 
disinfection with sodium bisulfite being used for de-chlorination. 
Tertiary treatment consists of four traveling bridge sand filters. 
Biosolids are treated in two anaerobic digesters with the preferred 
disposal method being liquid land application on farm land with 
pressing and landfilling as back-up.
The City received the requirement to develop a Combined 
Sewer System Long Term Control Plan (CSSLTCP) as part of 
its NPDES permit in 2002. The original approach of the City’s 



www.ohiowea.org                                                                                                                                                     61

Technical Article - Nutrient Removal and Wet Weather Treament

continued on page 62

contracted engineering firm was the demonstrative approach. 
After a meeting in December of 2004 with OEPA, the City was 